(3) BRETFORD

35PBR42 35PBRA48
35PBR60 35PBR72

POWERBAR®

Assembly Instructions

PARTS LIST

Qty Part No Description

1 022-1986 Wire Bin (42)
022-1987 Wire Bin (48)
022-1988 Wire Bin (60)
022-1989 Wire Bin (72)

2 017-0610 Square Tubes

2 010-3173 Cover Mounting Bracket

1 010-3177 Cover (42)
010-3180 Cover (48)
010-3183 Cover (60)
010-3186 Cover (72)

1 010-3172 Bin Plate

2 010-3197 Ganging Clip

NABRMNMNNMNRMD

ty

2 PERSON INSTALLATION RECOMMENDED

FIGURE1

HARDWARE LIST

Ref Part No Description

AA 030-0354 #10-32 x 1 1/2" Button Head Allen Screw
BB 030-0422 #5/16-18 x 1/2" Phillips Head Screw

CcC 030-0474GM  #1/4-20 x 7/8" Flat Head Allen Screw

DD 030-0302 #8-32 x 3/8" Combo Head Screw

EE 02236 #8-32 Hex Nut-Serrated

FF 030-0402 #10-32 x 5/8" Combo Head Screw

(Ganging Clip)
TOOLS REQUIRED

Phillips Screwdriver
5/32 Allen Wrench (supplied)
1/8 Allen Wrench

FIGURE 2

STEP 1

Turn table over and remove modesty panel assembly (FIGURE 1). Attach the straight tubes (with
threaded plastic insert) to the back edge of the table with screws (AA) provided as shown in
FIGURE 2. Reattach modesty panel and stand unit upright.

QU

AA



Table Top

Cover Mounting
: Bracket
V4 ‘ =
| /

Straight Tube /

SIDE VIEW OF BIN ASSEMBLY

I

BB

FIGURE 3

STEP 2

Position bin with (2) square cutouts in line with the straight tubes. (See Figure 3). Slide the bin just onto the
straight tubes. Insert both cover mounting brackets from the side opening of bin. Adjust the bin so one end of
cover mounting brackets fit onto straight tubes and slide bin in while aligning second hole in cover mounting
brackets onto the straight tubes. (Note: the cover mounting brackets have a loose fit). Install the (2) screws (BB)
into the threaded plastic insert on the end of the straight tubes. Do not over tighten.

z Joining Plate
FIGURE 4 FIGURE 5
STEP 3 STEP 4
Attach bin cover using 1/4-20 x 7/8" flat head allen The supplied flat plate (Bin Plate) is used when two
screws (CC) as shown in Figure 4. Power Bars™ are bridged together end to end as

shown in Figure 5. Use #8-32 x 3/8" screws (DD)
and #8-32 hex nuts (EE) to secure plate to the bin.

]

ce DD EE



Step 5

The supplied Ganging Clips are used when another table assembly (with out a Power Bar™) is to be
joined back to back. Do not discard the clips. Save clips for future use (store in wire bin).

Loosen the 5/16-18 x 1/2" screws on the bin front enough to slide the Joining Clips on. Then tighten
screws.

>

Step 6

Butt the table up against the Power Bar™ table and align the clip mounting holes with the table mounting
holes underneath. Insert #10-32 x 5/8" screws (FF) and tighten.

Bretford Bretford Ltd.

11000 Seymour Avenue Technology House

Franklin Park, IL 60131 7 Lake End Court, Taplow

TEL: 847.678.2545 Bucks SL6 0JQ England
800.521.9614 TEL: 01628 603558

FAX: 847.678.0852 FAX: 01628 604923

800.343.1779 Part #031-3215
www.bretford.com Rev. 11.14.00 YP



